
I 
 

 

College of Engineering 

Civil and Architectural Engineering Department 

Hebron_ Palestine 

 

 

 

 

 

Environmental  Social, and Cultural Heritage Impact Assessment 

for a Wastewater Treatment Plant to be built in Wadi Al Samen 

 

Supervisor: Dr.  Itissam Abuiziah 

 

By       

Shereen Y Sallaq                        Taymaa I Dababsa 

 

Submitted to the College of Engineering  In partial 

fulfillment of the requirements for the   Bachelor degree in 

Environmental Technology Engineering 

 

Hebron, Aug 2020 

 

 



II 
 

 

ABSTRACT 

 

 

This project aims to assess the environmental impact of the wastewater treatment 

plant to be built in Wadi al-Samen, south of Hebron, as this report provides a 
[...]
of these crops[2] .The negative effects resulting from the flow of wastewater through Wadi 

Samen are the emission of bad smells and the spread of harmful insects, as well as the expected 

effects on the soil and its ecosystem through the accumulation of salts and solid materials In the 

soil. 



22 
 

3.2.2. Site Selection For HWWTP 

 

Four sites were evaluated as potential locations for wastewater treatment and reuse facilities in 

the Governorate, which are: 

 

Al Dahriya Site:                                                                                                                     

The Ad Dhahriya site is located approximately 4km southeast of the town of ad Dhahriya and 2 

km north of Khirbat Zanuta . Its located in abroad curve of the Wadi al Nar (Al Khalil). The 

Wadi opens into a flat valley that is potentially suitable for construction works. The site area is 

relatively unpopulated, and natural vegetation is degraded and sparse. 

 

Yatta Site:                                                                                                                           

The Yatta site is located 5 to 6 km west of the town of Yatta . the area is relatively flat and is 

classified as high to moderate value agricultural land . Various residences, businesses and 

agricultural activities occupy the area. Natural vegetation in this area is moderately dense and 

diverse, including trees as well as grasses and shrubs. 

 

Hebron Site:                                                                                                                       

The Hebron site is located 2 to 3 km south of Hebron city . the area has fairly flat topography 

and is classified as high to moderate value agricultural land. Residences, businesses and 

intensive agricultural activities occupy the area. The purchase price of the land is therefore high. 

Natural vegetation in the area is dense and diverse with trees in addition to grasses and shrubs 

and agriculture. 

 

Bani Na’im Site:                                                                                                                

Located southeast of the town of Bani na’im outside the boundary line of the Hebron natural 

basin , the site is 9 to 10 km southeast of Hebron city  . The site is located in a remote 

unpopulated area and is classified as low value agricultural land. The site is approximately 1.5 

km from the Hebron municipal solid waste dumpsite .the landscape has dramatic character, from 

pronounced topographical and geological variation.  

 

 

3.2.3.Reasons For Choosing The Site 

 
The recommended site for HWWTP is Hebron site which is located 4 km south of Hebron city 

and 700 m from the nearest residence. The site coordinates are 98,500 North, 160,000 East 

(Figure3.1)[3]. 

 

The following points clarify the basis of Hebron site selection: 

 

Land acquisition as afore mentioned.                                                                                               - 

-The distance from neighbours/ few neighbours.                                                                  

Natural landscape of the wadi.                                                                                                         - 

-Institutional capacity, Hebron Municipality has the ability to manage and operate  HWWTP 

after construction.                                                                                                                               

The proposed site is near to the existing sewer collection system.                                                  - 

-The proposed site will contribute to solve pollution problem of the wadi caused by stone cutting 

industries, mainly the slurry.                                                                                                               

 -The industrial wastes generated from the industrial area in Hebron city will be separated from 

the municipal wastes.                                                                                                                          



23 
 

- The readiness of stone cutting industries to reuse treated wastewater in their industries.  

 

 

 

In conclusion, the site as acquired for the HWWTP is suitable for construction of the facility 

notwithstanding the land preparation difficulties that may occur due to the big elevation 

differences observed. 

 

 
 

Figure 3.1 : HWWTP Location Map 

 

 

 

 

 



24 
 

3.2.4. Project Activities 

 

• Establishing a wastewater transport channel about 2 km long to mitigate the impact of the 

current flow on the surrounding communities.                                                                                   

• Establishing 3 wastewater treatment units with daily production capacity (treatment) of 100 

cubic meters.                                                                                                                                       

 •  Providing the local community with pipes for transporting treated water in order to distribute 

it on agricultural lands and use them to irrigate crops.                                                                          

 Holding training sessions for local authorities on wastewater management.                                 • 

•  Create an association to follow up and manage the treatment units intended. 

 

 

 

 

3.3. Design Criteria 

 
3.3.1. Connected Population Equivalents 

 

155,842 persons are considered already connected to the sewer system in 2012. This is expected 

to increase to 225,580 by 2027 due to natural growth in the community alone without installation 

of new sewers. The connected population as proposed for design is illustrated in Table (3.1 ) . 

 

Table3.1 Projection of Connected Population 

Parameter 2012 2015 2020 2025 2027 2030 

Connected 

Population 

based on 

growth 

rates from 

the PBCS 

155,840 169,800 193,990 216,820 225,580 239,990 

 

 

 

3.3.2. Wastewater Generation  

 

The Q mean is assumed to amount to 10,535 m³/d in 2012 and to reach 15,200  considering 

population increases but with minimal increases in per capita water consumption rates. The 

projected mean daily flows are further illustrated by Table (3.2).  

 

Wastewater flow varies according to the season of the year, weather conditions, day of the week, 

and time of the day. Diurnal peak factors describe the ratio between daily maximum and average 

flow. Given these actual measurements and considering the relatively large service population in 

Hebron, a peak factor of 2.5 which is consistent with the published figures and the monitored 

flows, was proposed for the HWWTP. This diurnal peaking factor gives rise to the diurnal peak 

flows as shown by Table (3.2).  

 



25 
 

Table 3.2  : Projection of Mean and Diurnal Peak Wastewater Flows 

Parameter 2012 2015 2020 2025 2027 2030 

Daily Mean Flow 

to the HWWTP - 

m3/d 
10,535 11,480 13,110 14,660 15,200 16,180 

Diurnal Peak 

Flow to the 

HWWTP - m3/d 
26,340 28,700 32,780 36,650 38,000 40,450 

 

 

 

3.3.3. Specific Wastewater Pollution Loads 

 

The specific wastewater loads as indicated in (Table 3.3) are recommended. 

 

Table 3.3  : Specific Wastewater Loads 

Parameter Value (g pcd) 

Specific BOD load 40 

Specific COD load 140 

Specific TSS Load 60 

Specific TN load 10.8 

Specific TP load 1.9 

 

 

 

 

3.4. Project Stages 

 
The proposed Hebron wastewater management project constitutes of three phases: 

 

• Phase I: Design and implementation of a wastewater treatment plan, and the design and 

implementation of a major 1 km long sewer trunk line, to transport wastewater from the sewage 

network in the city of Hebron down to the location of the proposed WWTP.                                   

 

• Phase II: reclamation of infrastructure in agricultural land, through re-use of treated effluent 

and solid waste for agricultural purposes. A reservoir will be built to collect treated effluent to be 

used for irrigation in the summer season. Approximately, 4,000 acres of agricultural land will be 

irrigated in the region, which include the plains of Yatta, Wadi as-Samen, in addition to Al Frejat 

area in winter season. The second phase also includes the design and construction of water 

transmission lines from the treatment plant to nearby reclaimed agricultural land.                                                         

                                                       



26 
 

• Phase III: building the necessary capacity for management, coordination and evaluation of the 

project by the establishment of a Project Implementation Unit (PIU). By time a full financial 

support is secured, only the first phase of the project will be implemented. 

 

 

3.5. Project Components 

 
Phase I of the proposed project includes the design of a WWTP for the city of Hebron, in 

addition to a major sewer trunk line (about 1 km and 1.5 meters in diameter ) [9] for the transfer 

of sewage from the network in the city of Hebron down to the proposed treatment plant site. It is 

agreed that the access road and the sewer line and the entire required infrastructure will be 

constructed alongside the Wadi. And the local community (that their lands will be affected) 

voluntarily provided their lands for this purpose. 

 

The proposed site of the WWTP is located around 4 kilometers to the south from the city of 

Hebron within its municipal boundaries in Al- Haila area. The proposed site is relatively flat and 

is subject to flooding in winter (Flood Plain).The location is not directly surrounded by 

residential areas, where the nearest residential community is about 400 m areal from the 

proposed site for the treatment plant [9] . The proposed site includes about 110 dunums of 

agricultural land owned by the  PWA[9]. 

 

The proposed WWTP will consist of the following main parts:                                             

 Screw Pump.                                                                                                                       • 

 First Screening.                                                                                                                • 

 Grit Chamber.                                                                                                                      • 

 Primary Sedimentation Tanks.                                                                                              • 

 Basins Ventilation Aeration Tanks.                                                                                   • 

 Secondary Sedimentation Tanks.                                                                                       • 

Secondary treatment sludge Thickener Secondary Sludge Thickener.                             • 

 Anaerobic Digester.                                                                                                          • 

 Sludge Dewatering.                                                                                                           • 

 Effluent Building.                                                                                                              • 

 Gas Complex.                                                                                                                   • 

• Maintenance and Administration Buildings.  

 

 

The sewer trunk line will be designed to flow by gravity where possible, and will be lined along 

the course of the valley until the proposed site for the WWTP. The design will be based on the 

amount of wastewater flowing from the sewage network of the city of Hebron, and will take into 

account the storm water that flows directly into the network.  

 

The WWTP will be designed to serve the residents of Hebron initially by the population 

projections for year 2027, which is about 260,000 beneficiaries equivalent to 15,000 m3 in the 

first phase [9]. In the future, the project aims at serving the neighboring communities of Yatta, 

Al Fawwar Camp, Hadb Al Fawwar, Halhoul, Bani Na'im, Al Rihiyyeh. in addition that the 

industrial activities in the southern region of the city of Hebron, such as stone cutting facilities, 

slaughterhouses and tanneries will not be connected to the proposed treatment plant .  

 

 

 



27 
 

3.6. Treatment Alternatives 
 

Wastewater treatment options evaluated included: 

 

• Conventional Activated Sludge (CAS) : which refers to a system with primary and final 

sedimentation in which the activated sludge volume can be developed for various activated 

sludge processes such as the Modified Lubzack Ettinger (MLE) approach.                                      

  

• Extended Aeration (EA) : which refers to an activated sludge system without primary  

sedimentation and designed for nitrogen removal by simultaneous nitrification and 

denitrification.                                                                                                                                     

 

• Membrane Bioreactor (MBR): which refers to an activated sludge system with nitrification and 

denitrification in combination with a membrane filtration process instead of final clarifiers. 

 

the treatment processes were evaluated based on their potential to consistently meet these 

standards: 

 

 Biological Oxigen Demand (BOD5) : 20 mg/l 

 Total Suspended Solids (TSS) : 30 mg/l 

 Total Nitrogen (TN, as nitrogen) : 30 mg/l later increased to 50 mg/l 

 Faecal E-coli bacteria : 200 MPN/100 ml . 

 

 

3.6.1.Multi Criteria Evaluation 

 

A Multi Criteria Evaluation (MCA) of the three treatment alternatives was conducted to identify 

a preferred treatment approach. For the MCA, the following steps were applied:          

 

• Identification of Criteria to be used for comparing alternatives. 

• Rating the alternatives for each selected criterion from 0 to 50 points. 

• Providing Weighting Factors for the Criteria since not all criteria in a MCA have the same 

importance. For this task, the weight factors were established during a workshop with 

stakeholders at the Consultants office in Ramallah. 

• Developing a weighted score by multiplying the ratings by the weight factors. 

• Comparing the weighted scores. 

• Identifying the recommended alternative. 

 

The following criteria were used in the evaluation: 

 

• Costs 

 Investment costs. 

 Operation and maintenance costs. 

• Suitability of Process for use in Hebron 

 Start-up and operation. 

 Maintenance and durability. 

 Process stability. 

 Land use. 



28 
 

• Flexibility for modification and expansion in the future 

 Flexibility to expand plant for future increasing loads and effluent requirements. 

 Flexibility to expand plant for future increasing flows. 

• Environmental Issues 

 Energy and chemical use. 

 Odor emissions. 

 

 

The Conventional Activated Sludge (CAS) treatment process obtained the highest total scores 

(Figure3.2 ) and was recommended as the preferred option for the HWWTP 

 

 
 

Figure3.2  : Weighted Scores for Treatment Options Evaluated [3]. 

 

 

3.6.2. Recommended Option - Conventional Activated Sludge 

 

The type of activated sludge system recommended for the HWWTP is a proven technology. 

Nitrification and denitrification is achieved by internal recirculation of mixed activated sludge 

and wastewater through aerobic and anoxic zones in the activated sludge basin. Sludge 

stabilization for both primary and secondary sludge is achieved by external aerobic or anaerobic 

sludge stabilization. 

The conventional activated sludge system consists of the following main elements as  shown in 

Figure(3.3):   

 

•  screening of the incoming wastewater (coarse screen followed by 6 mm screens) and grit 

removal to remove coarse material and grit. 

•  primary sedimentation of wastewater to remove a significant fraction of the organic material. 